Effect of Process Intensification Techniques on

Biosolids Management

Dian Zhang

Dissertation Submitted to the Faculty of Virginia Polytechnic Institute and State University

In Partial Fulfillment of the Requirements for the Degree of

Doctor of Philosophy
in

Civil Engineering

Zhiwu Wang, Chair
Amy Pruden-Bagchi,
Danmeng Shuai,

John T. Novak

March 13™, 2020

Manassas, VA

Keywords: Anaerobic digestion; Biological sludge; Temperature phased anaerobic digestion;

Thermal hydrolysis; Odor; Dewatering; Recalcitrant dissolved organic nitrogen



Effect of Process Intensification Techniques on Biosolids Management

Dian Zhang
Abstract

This study is aimed to provide comprehensive evaluation and mechanistic understanding of the
[...]
digested sewage sludge. Water Research, 43(3), 623-634.
https://doi.org/10.1016/j.watres.2008.11.005

Vaxelaire, J., & Cézac, P. (2004). Moisture distribution in activated sludges: a review. Water
Research, 38(9), 2215-2230. https://doi.org/10.1016/j.watres.2004.02.021

Vesilind, P. A. (1988). Capillary suction time as a fundamental measure of sludge dewaterability.
Journal of Water Pollution Control Federation, 60(2), 215-220.

Vesilind, P. A., & Hsu, C. C. (1997). Limits of sludge dewaterability. Water Science and
Technology, 36(11), 87-91. http://dx.doi.org/10.2166/wst.1997.0397.

Wang, L. K., Vaccari, D. A., Li, Y., & Shammas, N. K. (2005). Chemical precipitation. In
Physicochemical Treatment Processes (pp. 162-163). Totowa, NJ: Humana Press.

Werle, C. P., Novak, J. T., Knocke, W. R., & Sherrard, J. H. (1984). Mixing intensity and polymer
sludge conditioning. Journal of Environmental Engineering-Asce, 110(5), 919-934.

Wu, Q., Bishop, P. L., & Keener, T. C. (2005). A strategy for controlling deposition of struvite in
municipal wastewater treatment plants. Water Environment Research, 77(2), 199-207.

Zhou, J., Kelly, H. G., Mavinic, D. S., & Ramey, W. D. (2001). Digestion effects on dewaterability
of thermophilic and mesophilic aerobically digested biosolids. Proceedings of the Water
Environment Federation, 2001(16), 393-404.
https://doi.org/10.2175/193864701790902068.

93



Chapter 5 : Using cerium chloride to control soluble orthophosphate concentration and

improve the dewaterability of Sludge: Part II. Case study

(This chapter has been published as “Zhang D., Angelotti B., Schlosser E., and Wang Z.W. (2019)
Using Cerium Chloride to Control Soluble Orthophosphate Concentration and Improve the

Dewaterability of Sludge: Part II. Case Study, Water Environmental Research,
https://doi.org/10.1002/wer.1150 )

5.1 Abstract

High concentration of OP in anaerobically digested sludge can lead to struvite crystallization,
deterioration of sludge dewaterability, and elevated mainstream OP loading through centrate
recirculation. The UOSA has observed seasonally high OP levels in its dewatering blend tank,
which was found in this study to be a consequence of unwanted biological phosphorus
accumulation in HRAS during the intensified winter denitrification operation and the subsequent
OP release in the course of anaerobic digestion. In order to control the nuisance struvite scaling
issues, a bench study was conducted and CeCl3z was dosed as an effective OP precipitant. The
results of this study demonstrated that CeCls dosing showed higher OP removal efficiency than
other commonly used OP precipitants. In addition, bench scale simulations indicated sludge
dewaterability improvements which were used to predict lower polymer and dewatering energy
demands at the full scale. The economic analysis conducted in this case study showed that the

seasonal dosing of CeCls at UOSA has the potential to provide a net annual saving of US $47,000.

94



5.2 Graphical abstract

Seasonally high OP in dewatering blend tank

=
=
w
l_..
L5
-
]
o
&
=
E
175}

300
A
3
250 A A
7,200 sy ‘
. A
& 150 “ A A X,
= 150 N g%. R Y
~ A A
1004 4 A o
A,
so{ )t iy :
bt 23
0 : . .
46/15 13116 11/26/16  9/22/17

5.3 Keywords

Cerium chloride; Dewatering; Struvite; Economic analysis; Phosphate removal

5.4 Introduction

Biological phosphorus accumulation occurs in activated sludge processes that are subjected to
alternating anaerobic and aerobic conditions in the presence of influent VFAs (Maurer, Gujer,
Hany, & Bachmann, 1997). In the course of biological phosphorus accumulation, OP is released
under anaerobic conditions and stored in greater amounts as intracellular polyphosphate under
aerobic conditions (Yeoman, Stephenson, Lester, & Perry, 1988). Phosphorus-enriched sludge is

produced at WWTPs that either intentionally adopt biological phosphorus accumulation as a

7/19/18

Struvite scaling issues during sludge handling

=)
=

[
(o5

IS
(%]
i

21 A

Dewaterability improvement

(a)
CeCl3 (mg - L) ©
o
H 560

20 25

30 35

Polymer dose (g - kg dry solids)
Cost effective struvite control

phosphorus limit compliance approach or unintentionally achieve biological phosphorus

accumulation as a result of intensified denitrification (Cokro et al., 2017; Ostgaard, Christensson,

Lie, Jonsson, & Welander, 1997). Recently, many WWTPs have observed the negative impacts of

biological phosphorus accumulation on their downstream sludge handling process, especially

when anaerobic digestion is applied to stabilize the phosphorus-enriched sludge (Alm, Sealock,

95



Nollet, & Sprouse, 2016; Higgins, Bott, Schauer, & Beightol, 2014; Zhou, Kelly, Mavinic, &
Ramey, 2001).

Significant amounts of OP release during anaerobic digestion of phosphorus-enriched sludge are
often observed with deteriorated sludge dewaterability, severe struvite scaling on dewatering
equipment, and increased OP loading to the mainstream treatment processes from dewatering
recycles (Benisch, Schauer, & Neethling, 2014; Doyle & Parsons, 2002; Wu, Bishop, & Keener,
2005). The UOSA, a 54 million gallons per day (MGD) WWTP, has observed seasonally higher
OP levels in its dewatering blend tank that receives TWAS and anaerobically digested sludge
(ADS) during periods of intensified denitrification in winter. As a consequence, nuisance struvite
crystallization occurred at UOSA when elevated OP in sludge was sent to dewatering, resulting in
scale formation in centrifuges, piping, and return pumps used to handle centrate, giving rise to

increased maintenance and costly downtime of centrate handling facilities.

Chemical precipitation has long been applied as a stable, reliable, and efficient OP removal
strategy for wastewater treatment, and is often applied to control struvite formation following
anaerobic digestion (Huang, Liu, & Ding, 2015; Marti, Bouzas, Seco, & Ferrer, 2008; Stabnikov,
Tay, Tay, & Ivanov, 2004). In this study, CeClz was evaluated by UOSA as an OP precipitant
because of constraints imposed by its sludge dewatering and pelletizing facilities that don’t align
well with the use of other more conventional chemicals such as magnesium, iron or aluminum
salts. For example, the iron content in the dry biosolid pellets of UOSA already approaches the
dryer manufacturer’s recommended limit to avoid catalyzed hot spots and pellet fires in storage
silos. Aluminum addition was tested and resulted in deteriorated sludge dewaterability. Moreover,
CeCls showed the potential to act as a more effective OP precipitant for the low solubility of CePO4
(pKs = 25.3) compared to other common OP precipitates (e.g., MgNH4PO4, pKs = 13.2; AIPOs,
pKs =20.0; and FePO4, pKs =15.0) at neutral pH (CRC, 2007; Johannesson, Lyons, Stetzenbach,
& Byrne, 1995; Musvoto, Wentzel, & Ekama, 2000). Literature reported deteriorated
dewaterability with high OP levels in sludge. Therefore, this study was designed to test the
hypothesis that the higher OP removal capacity of CeCls will likely substantially improve sludge
dewaterability (Alm et al., 2016; Benisch et al., 2014; Bergmans, Veltman, van Loosdrecht, van
Lier, & Rietveld, 2014; Higgins et al., 2014; Wu et al., 2005; Zhou et al., 2001).

96



The authors were unable to find reported examples in literature where CeCls was applied to control
struvite production from unwanted phosphorus accumulation resulting from seasonally intensified
denitrification. To fill this knowledge gap, an evaluation of the seasonal OP contents of TWAS,
ADS, and blended sludge in the full scale plant was performed to verify that high OP levels in the
centrate at UOSA coincided with its seasonally intensified denitrification practice. Then, the effect
of CeCls on sludge OP removal and dewaterability was evaluated on bench scale. Finally, an
economic analysis was conducted by applying the bench scale results to the full-scale plant as a
case study to determine if CeCls application is a cost-effective OP precipitant for UOSA to

consider for the future.

5.5 Materials and methods
5.5.1 WWTP description

The Regional Water Reclamation Plant operated by UOSA at Centreville, Virginia has an
operating permit to produce 54 MGD of clean water for potable reuse. UOSA uses the modified
Ludzack-Ettinger process for biological nutrient removal. Lime and alum are used for post-
secondary advanced treatment for mainstream phosphorus removal. Mesophilic anaerobic
digestion is used for primary sludge and TWAS stabilization. Any excess TWAS that cannot be
processed in the anaerobic digesters is directly blended with ADS in the dewatering blending tank,
then transferred to a centrifuge feed tank. Centrifuges and rotary drum dryers are used for sludge

dewatering to produce biosolid pellets.

Previous research conducted on the Occoquan Reservoir since 2005 has described the nitrogen
control strategy of UOSA for the downstream drinking water supply and the Chesapeake Bay. The
nitrate-rich reclaimed water from UOSA provides a beneficial oxidizing environment at the bottom
of the Occoquan Reservoir, thereby preventing water quality degradation when the reservoir is
thermally stratified in warm weather with low dissolved oxygen in the hypolimnion (Cubas Suazo,
2012). Under these conditions the nitrate discharged from UOSA is denitrified in the hypolimnion
and doesn’t reach the Chesapeake Bay. Denitrification in the reservoir is limited once the reservoir
turns over and the water column is mixed, which results in delivering dissolved oxygen throughout
the water column. For this reason, UOSA must operate a more intensified denitrification process

during non-stratified periods in order to meet its annual total nitrogen load limit imposed for the

97



Chesapeake Bay Program. As a compliance approach for nitrogen removal, UOSA uses a single
anoxic zone in the Modified Ludzack-Ettinger process and operates other bioreactor zones at very
low dissolved oxygen concentrations to stimulate simultaneous denitrification during cold weather
periods when the reservoir is mixed. Seasonally high OP content was observed in the dewatering
blended sludge at UOSA which was found to be coincident with periods of intensified
denitrification (Figure 5.1).

300
A
1
250 - A
%1200 - 5‘& *
. A
Ay ] A P “ ﬁa
NI T
= A A A
1001 & ol 2 £
A A ‘AM A 1‘
50 - AA A & ‘2
b )
O I -1

4/6/15 1/31/16  11/26/16  9/22/17  7/19/18
Figure 5.1 OP levels measured at the dewatering blend tank of UOSA since 2015

5.5.2 Sample collection and preparation

Fresh TWAS and ADS samples were collected from UOSA during the summer and winter of 2017
and analyzed for OP concentrations. These samples were then blended at a 20% TWAS and 80%
ADS volumetric ratio similar to the sludge blends used in the full-scale dewatering blend tank at
UOSA. These blended sludge samples were evaluated at the bench scale for cerium addition and

dewaterability tests.

5.5.3 Analytical procedures

The sludge OP measurements were conducted using sludge sample that was centrifuged at 1000 x
g for 20 minutes. Then, the supernatant was filtered through 1.5 pm and 0.45 um membrane filters
in sequence to remove the suspended solids. The final filtrate was measured for OP using a

molybdovanadate method test kit (TNT plus 846, Hach, Ontario, Canada). TS was measured

98



according to Standard Methods (APHA, 2012). Sludge was conditioned with cationic polymer
(Clarifloc SE-587, Riceboro, GA) and OP removal was examined using a CeCl3 solution (Neo
RE300, Toronto, Canada).

5.5.4 Laboratory centrifuge dewatering setup

A laboratory dewatering protocol was established to simulate the full scale industrial centrifuge
dewatering processes. Three key stages of the centrifuge process were simulated in the bench scale
system. The initial step included chemical conditioning using cationic polymer (with or without
CeCl3) under controlled mechanical shearing at a G - t value of 10° using a modified high-power
commercial blender (Waring MX1200XTXP, Stamford, CT). The selected G - t value is similar to
the typical value of industrial centrifuges including the ones used at UOSA (Novak, 2006). The
second stage simulated centrifugal sedimentation using a lab centrifuge (Sorvall Legend X1R,
Fisher Scientific, Waltham, MA) under constant centrifugal acceleration of 5000 % g and 20
minutes of spin time. Finally, cake compression that occurs as cake is scrolled out of the centrifuge
was simulated using a piston under controlled pressure to obtain the final cake dryness. The
blended sludge samples used for the dewaterability tests had an initial OP concentration of 161 mg
P - L. A dose of 560 mg - L' CeCls was added to achieve an equilibrium OP concentration of
90.5 mg P - L' which is below the target OP concentration of 100 mg P - L' determined in previous

studies at UOSA to effectively minimize struvite scaling in the full scale.

5.6 Results and discussion
5.6.1 Effect of seasonal denitrification change at UOSA on sludge OP content

As revealed in Figure 5.2a, ADS and TWAS collected during the summer of 2017 produced very
similar OP concentrations with an average OP concentration of 65 and 74 mg P - L', respectively,
indicating that biological phosphorus accumulation and the subsequent OP release in anaerobic
digestion was insignificant during the summer periods when less intensive denitrification was
carried out because the OP concentration did not change much before and after anaerobic digestion
(Figure 5.2a). However, for the ADS samples collected during the winter of 2017 when
denitrification was being intensified, the OP concentration in ADS (151 mg P - L") doubled that
in the undigested TWAS (71 mg P - L!) as shown in Figure 5.2a. The significant intracellular

polyphosphate storage and the subsequent OP release in the course of anaerobic digestion was

99



further confirmed by the observed OP increase after anaerobic storage of the winter TWAS. As
shown in Figure 5.2b, the OP concentration in blended sludge of 20% TWAS and 80% ADS
collected during winter of 2017 increased 75% from 102 to 179 mg P - L', when it was exposed
to more than seven hours of anaerobic storage. Figure 5.2 indicates significant polyphosphate
accumulation in TWAS during winter periods of intensified denitrification likely due to the

occurrence of unintentional biological phosphorus accumulation.

180
(a)

HTWAS

OP(mgP- L1
(=) el ) o

(8]
o

=

2017 Summer 2017 Winter

250

(b)
200 A

OP(mgP - L)
S @
s 3

n
<
1

0 1 1 1 1
0 5 10 15 20 25

Time (h)

Figure 5.2 a) OP concentration in TWAS and ADS collected during 2017 winter and summer; b)
OP release along with time under anaerobic storage from 20% TWAS and 80% ADS blended
sludge collected during 2017 winter

100



5.6.2 Effect of CeCls addition on OP removal
Blended sludge of 20% TWAS and 80% ADS collected during winter period with a OP

concentration of 122.5 mg P - L! and a pH of 7.08 was used to investigate the OP removal
efficiency of CeCls. The equilibrium OP concentrations were measured at CeCls doses of 0, 160,
320, 560, 800, and 950 mg - L'. As shown in Figure 5.3, cerium addition achieved 97.5% OP
removal at a AOP : ACe®" molar ratio of 1 at neutral pH in blended sludge. This indicated that
CeCls is more effective in OP precipitation than other metal precipitants such as calcium,
magnesium, aluminum, and iron salts, which have been reported to give 0.43, 0.38, 0.8, and 0.37
mole OP removed for each mole of metal ion added at neutral pH (Huang et al., 2015; Mamais,

Pitt, Cheng, Loiacono, & Jenkins, 1994).

140
120 4. RE=0.99

100

80 A

60
40

20 .
0 “a |

0 200 400 600 800 1000
CeCls dose (mg - L)

1
.'.l-.:’

OP in sludge (mg P - L)

..-.‘...,__..

Figure 5.3 Equilibrium OP concentrations at various CeCls doses

5.6.3 Effect of CeCls addition on sludge cake dewaterability

In addition to the high OP removal efficiency, significant sludge dewaterability improvement in
terms of sludge cake dryness was also observed when CeCls was used with different polymer doses,
or under different dewatering pressures. With 560 mg - L' CeCl; added to the blended sludge